United States Office of Water September 1984
Environmen tal Protection Program Operations (WH-547) 430/9-84-009
Agency Washington, DC 20460

SEPA Value Engineering
For Wastewater
Treatment Works



VALUE ENGINEERING FOR
WASTEWATER TREATMENT WORKS

Prepared for:

Office of Water Program Operations (WH-547)
United States Environmental Protection Agency
Washington, DC 20460

Contract No. 68-01-6737

Prepared by:

Contractor: Roy F. Weston, Inc. (West Chester, PA)
Subcontractor: L-Z Associates, Inc. (Rockville, MD)

EPA Project Officer: James Wheeler
EPA Work Assignment Manager: Haig Farmer

U.S. Environmental Protection Agency

ion 5, Library (PL-12J)
ssg\'l\iest Jackson Boulevard, 12th Floor
Chicago, 1L 60604-3590
[...]
XYZ WASTEWATER TREATMENT PLANT
SANITARY DISTRICT
USA
25% DESIGN COMPLETION STAGE

April 1984

TABLE OF CONTENTS

SECTION NO. DESCRIPTION OQ PAGE NO,
Table of Contents Q D-1
List of Tables D-111
List of Figures D-iv
EXECUTIVE ARY D-ES-1

RGOUCTNIN D
1 Q\?‘ " ¢

*

Scope of the Value Englneerln

Study D1-2

1.3 Value Engineering Repor D1-3

h The Participants D1-3
6 ® Project Design T D1-3
@ The Value En igdeeling D1-4

® Owner Attenﬁ\ Dl-4

® Presenta Attend@gf Dl1-5

2 PROJECT DES\S\Q\{ION Q\
<© D2-1

. Gen
2 2 Q\scrlptﬁ Q Treatment Units D2-1
PreL{? nary Treatment D2-3
{65> e P y Sedimentation D2-5
\> ° bonaceous Aeration D2-5
\, econdary Sedimentation D2-5
&O @ Nitrification Aeration D2-6
vj:’ e Final Sedimentation D2-7
<ag5 e Sludge Thickening D2-8
Ga @ Excess Flow Facility D2-8
<?‘N e Odor Control D2-9
2.3 Process Design Data D2-11
D-1

Sample



VALUE ENGINEERING PROCEDURE

3.1 General
3.2 Pre-Workshop Preparation

Project Constraints
Economic Data

VE Workshop

Post-

Information Phase

- Cost Estimate

- Cost Models

- Energy Models

- O/M Summaries

- Life Cycle Cost Summary
- Function Analysis
Speculative/Creative Phase
Evaluation/Analytical Phase
Development/Recommendation
Phase

Report Phase

Workshop Procedures

SUMMARY OF RESULTS

General
summary

of Cost Savings

VE Recommendations

Design Suggestions

D-ii
Sample

D3-1
D3-1
D3-3
D3-3
D3-4
D3-4
D3-7
D3-8
D3-14
D3-19
D3-21
D3-23
D3-24
D3-26

D3-26
D3-33
D3-33

D4-1
D4-3
D4 (JC-1)-1
through
D4 (0OC-2)-2
DS-1



VALUE ENGINEERING REPORT
XYZ WASTEWATER TREATMENT PLANT
SANITARY DISTRICT
USA

April 1984
EXECUTIVE SUMMARY

This report summarizes the results of the first value
engineering study for the XYZ Wastewater Treatment Plant
expansion program.

The proposed facilities are being designed by A and B
Associates, Inc. The proposed facilities will expand the
plant capacity from 12.5 to 19.6 mgd plus provide eXcess
flow treatment and a storage facility for 50 mgd. The
estimated construction cost of the proposed facility is
$31.4 million.

The scope of this VE study is the analysis of the
design documents and drawings for the proposed expansion
at the 25% design completion stage. Areas of study
include: raw sewage junction chamber; excess flow basin
and control building; primary settling tanks; secondary
settling tanks; nitrification aeration system; blower
building; final clarifiers; sludge thickening; and odor
control systems for the plant.

The study was conducted during the week of April
11-15, 1984 at the office of A and B Associates, Inc.

The VE team prepared cost, energy, and life cycle
cost models for the total facility which identify the
projected cost of owning and operating the plant. The VE
team used the models to identify areas of high potential
initial cost savings, energy savings, and operational cost
savings. As a consequence, the VE team recommendations
will save energy as well as initial costs, resulting in
substantial life cycle benefits for the owner.

D-ES-1
Sample



The VE team generated 75 alternative design ideas
during the function analysis/creative idea listing phases
of the study. From these ideas, 25 recommendations and 16
design suggestions were developed and presented herein to
the Sanitary District and design engineers for
consideration. They represent both initial cost savings
and improved operating costs amounting to an estimated
total present worth cost savings of $8,500,000.

Recognize that the proposals submitted are
recommendations. Final acceptance rests with the Sanitary
District, the design engineers and the state Environmental
Protection Agency.

Major areas of potential cost savings identified in
the VE study include: modular design and operation of
odor control systems; modification to the excess flow
basin; elimination of the excess flow basin control
building basement, relocation of the north gallery from
between the final chambers to a location north of and
adjacent to the nitrification aeration tanks; and the
deletion of the dissolved air flotation thickeners from
the sludge process stream.

Other areas identified for potential initial cost and
energy savings include a reduction in the number of
primary clarifier tanks and the use of a different type of
air diffuser device in the nitrification aeration tanks ...

D-ES-2
Sample



VALUE ENGINEERING REPORT
XYZ WASTEWATER TREATMENT PLANT
SANITARY DISTRICT
USA
25% DESIGN COMPLETION STAGE

April 1984

SECTION 1

INTRODUCTION

GENERAL

This report summarizes the findings and
recommendations from the value engineering study of the
design for the expansion of the XYZ Wastewater Treatment
Plant. The topic of the VE workshop was the review of the
design and conceptual plans for advanced wastewater
treatment plant expansion of the existing capacity at the
XYZ Plant, and for new facilities to provide for the
storage of excess wastewater flows from the county-wide
area.

ABC, Inc., was retained to conduct the value
engineering workshop for the project at the 25% design
completion stage. The project designer is A and B
Associates, Inc.

The workshop portion of the study was held during the
week of April 11-15, 1984 at A and B's offices. Prior to
the value engineering workshop, the VETC visited the
existing facilities to review physical constraints and to
evaluate existing plant and operational procedures.

An oral report of the VE workshop results was made to
the Designer and representatives of the Sanitary District
on April 15, 1984.

Materials provided to the VE team by A and B
Associates for this VE study included the following:

e 201 Facilities Plan (vols. 1, 2, 3, and 4), dated
March 1982,

e Process Design Data, dated September 1983 and revised
October 29, 1983.

D1-1
Sample



® Site plan with new facilities located.

® Plan and section drawings and sketches for all new
structures at the 25% completion stage.

® Hydraulic Profile (latest revision 3/12/84).

® Unit process flow sheets for all new facilities
(latest revision 3/12/84).

® Process Motor List.

® Preliminary Geotechnical Engineering Exploration and
Analysis, dated August 17, 1983.

® Geotechnical Engineering Exploration and Analysis
(Wastewater Treatment Plant), dated September 28,
1983.

® Geotechnical Engineering Exploration and Analysis
(Stormwater Retention Basin), dated October 9, 1983.

® Preliminary Construction Cost Estimate, dated March
5, 1984.

® Narrative descriptions and design criteria.
® Electrical one-line diagram.

® State Recommended Standards for Sewage Works, dated
March 1980.

® Miscellaneous supporting data.

SCOPE OF THE VALUE ENGINEERING STUDY

The scope of the value engineering services for the
XYZ Wastewater Treatment Plant includes two studies on the
proposed expansion of the waste treatment facilities and
the excess flow treatment and storage facilities. The
collection system, sludge transport and off-site sludge
treatment facility are not part of the proposed expansion.
These facilities have sufficient capacity for the
projected loads. The first study, which is the scope of
this report, is the evaluation of the treatment plant and
the excess flow facilities at the 25% design completion
stage. Layout, hydraulic profile, design criteria,
equipment selection, building layouts and the system
designs for electrical, architectural treatment and
instrumentation are the basic areas for review ...

D1-2
Sample



VALUE ENGINEERING REPORT
XYZ WASTEWATER TREATMENT PLANT
SANITARY DISTRICT
USA
25% DESIGN COMPLETION STAGE

April 1984

SECTION 2

PROJECT DESCRIPTION

GENERAL

The Sanitary District (The District) operates four
wastewater treatment plants. In the planning stage of the
expansion program, the District commissioned preparation
of a 201 Facilities Plan to address the future wastewater
management needs of the entire District service area shown
on Figure 2-1.* The report included recommendations to
increase the treatment capacity of the plant at XYZ and
construct new facilities to pretreat and store excess
flows beyond the treatment plant capability. A and B
Associates, Inc. was commissioned by the District to
design the recommended facilities for the XYZ Plant.

The treatment facilities will increase the average
annual flow capacity from 12.0 million gallons per day
(mgd) to 19.6 mgd and expand the plant for a maximum
treated flow capacity of 39.2 mgd. There are no present
facilities on-site to treat flows in excess of plant
capacity. The new required facilities will be 50-million
gallons capacity and include: excess flow, first flush
storage; pre-sedimentation; storage; and chlorination. The
excess flow retained in the first flush,
pre-sedimentation, and storage chambers will be conveyed
to the treatment plant during periods of less than peak
flow.

DESCRIPTION OF TREATMENT UNITS

The following description of the process elements has
been excerpted from the narrative description of the
design disciplines prepared by A and B and dated March 5,
1984. Additional information concerning design procedures,
codes, et al., may be found in this document.

*Not included with sample.

D2-1
Sample



The basic process expansion requirements were
evaluated on a conceptual basis during the preparation of
the Facilities Plan. This description provides additional
information of process expansion developed prior to the
25% VE effort. The Process Design Data, page D-11, which
follow the unit description, supplement and identify
design loadings and criteria for each process area. The
site layout, Figure 2-2, shows the existing and proposed
treatment units as presently arranged.

Comments from the owner and detailed investigations
by the designer resulted in some changes to the Facilities
Plan. These changes are included in this narrative.

PRELIMINARY TREATMENT

Raw sewage wWwill be pumped to the new raw sewage
junction chamber from the existing raw sewage pumping
station and from Pumping Station No. 5 (PS-5). Existing
force mains will be extended to the location of the new
junction structure. The raw sewage is screened with
mechanical bar screens at the raw sewage pumping station
and at PS-5. Screenings are landfilled. The raw sewage
pumping station includes three pumps with a total capacity
of 36 mgd. PS-5 includes four pumps with a total capacity
of 40 mgd.

The new raw sewage junction chamber will include
control valves to direct raw sewage to the new excess flow
facility when the flow exceeds 39.2 mgd.

The new raw sewadge meter will be a Parshall flume
with a 5-foot throat. Provisions for chemical addition
will be provided in the channel Jjust upstream of the new
raw sewage meter. The chemicals that could be added
include ferric chloride, polymer, chlorine, and hydrogen
peroxide. Existing storage and feed equipment will be
utilized for all chemicals except hydrogen peroxide. Only
hydrogen peroxide will be added to the raw sewage on a
continuous basis.

The new raw sewagde splitter box includes nine 5-foot
weirs to split the raw sewage flow to the nine primary
clarifiers. Overflows from the sludge thickening
facilities will be returned to the new raw sewage splitter
box ...

D2-3
Sample



WI’.I.I.,I.I.l..u.l.l.l.!.l..l.l.1..l,l.l.|.|.I.l.lul...l\,b\linl\l'l..} 3 3 e o e —_
=== e .....ii..ﬂ DT SRt ettt ookl et ok oet hukdoetind === _
m ‘ | Buyping
- 013U0) 0P
! : .U~ [
| .
m - @
»]®38 ON ' _
NVid aiig | . ==
m T
TINGUVIEL VAVAILOVA 51y | | R N
m \ i 1euansyyy 4
' » 0F19107d 17V peatoesiq ]
_ vl $fy1330g »._ql.._._u\ 1
! I
UOTIINIIGN0Y ABY  eneemmemmmar “ .
s13uay>
#932117092 Fuyaeyxg m »u“>u“~w ,
1 sysuley |
puslaT | v |
m oquel Sujriyesg Kawpuosreg I
'
| !
' .
Sugpyiyng 1013u0) .T: ssedny J_ / h /
_ & . T3
ajsvq AO(4 sewdxy ' . 1
| M \ N
' @ n
— v e 5 . V
i _
1 H Ve
.- Auel uopjwisy By -.-
_ BOFINITFRITIN
|
| -
. i
| /
1
/
|
m_
{ Y,
| . \
)
v T e103131301) —!.T e
m 4
1 . _,\
Nu ................... ST st T




2.3 PROCESS DESIGN DATA

XYZ WASTEWATER TREATMENT PLANT
SANITARY DISTRICT
PLANT EXPANSION PROCESS DESIGN DATA

September 1983
Revision 1 October 29, 1983
(Prepared by A and B Assoc. Inc.)

Table of Contents

Page

Plant Expansion Design Data D2-12
summary of Existing and Projected Flows D2-13
Process Design Data D2-14
Wastewater Treatment Systems D2-14
Primary Clarifiers D2-15
Carbonaceous Aeration Tanks D2-16
Secondary Clarifiers D2-17
Nitrification Aeration Tanks D2-18
Final Clarifiers D2-19
Aeration Systems D2-20
Carbonaceous Aeration System D2-20
Nitrification Aeration System D2-21
Sludge Pumping Systems D2-22
Primary Sludge Pumps D2-22
Carbonaceous Return Sludge Pumps D2-23
Carbonaceous Waste Sludge Pumps D2-24
Dilution Water Pumps D2-25
Nitrification Return Sludge Pumps D2-26
Nitrification Waste Sludge Pumps D2-27
Dissolved Air Flotation Feed Pumps D2-28
Sludge Transfer Pumps D2-29
Solids Handling Systems D2-30
Gravity Thickeners D2-30
Dissolved Air Flotation Thickeners D2-31
Sludge Storage Tank D2-32
Primary Grit Separators D2-33

Scum Separation System D2-34
Miscellaneous Systems D2~35

D2-11
Sample



Annual Maximum

Units Average Week
Secondary Clarifiers
Number of Units
Existing 8
New _4
Total 2
Tank Geometry
Bays per tank 2
Length ft 114
Bay width ft 16.15
Side water depth ft 11
State SWD Criteria ft 12 (min)
10 SS SWD Criteria ft 12 (min)
Surface area per tank st 3,700
Total surface area sf 44,400
SOR (Plant Influent) gpd/st 441 883
State SOR criteria gpd/sf 1,000
10 SS SOR criteria gpd/sf 1,200
Fac. Plan SOR gpd/sf 482 964
Solids Loading
MLSS mg/1 2,000 3,000
Return sludge flow MGD 19.6 19.6
Total flow MGD 40.6 60.8
Total SS 1b 680,540 1,521,220
Loading lb/sf 15.3 34.3
10 SS loading criteria 1b/sf 50
Weir length per tank 1f 222.66
Total weir length 1f 2,672
Weir loading (plant influent) gpd/1lf 7,335 14,670
State weir loading criteria gpd/1f 30,000
10 SS weir loading criteria gpd/1f 15,000
D2-17

Sample



3.1

VALUE ENGINEERING REPORT
XYZ WASTEWATER TREATMENT PLANT
SANITARY DISTRICT
USA
25% DESIGN COMPLETION STAGE

April 1984

SECTION 3

VALUE ENGINEERING PROCEDURE

GENERAL

This section provides a description of the value
engineering procedures followed during the study. It is
included to allow the reader to: follow the thought
processes of the VE team; review the conclusions drawn
from each phase and understand the reasons for the
recommendations.

The workshop followed the Value Engineering Job Plan.
Each step in this plan plays an important part in
achieving results and assuring eventual savings to the
owner. A systematic approach is used in a VE study and the
key procedures followed are organized into three distinct
parts: 1) pre-workshop preparation; 2) VE workshop; and
3) post-workshop procedures.

PRE-WORKSHOP PREPARATION

Pre-workshop preparation consists of scheduling study
participants and tasks; gathering necessary background
information; and compiling project data into cost, energy
and life cycle cost models. Information relating to the
design, construction and operation of the facility is
important as it forms the basis of comparison for the
study effort. Information relating to funding, project
planning, operating needs, comparisons of system
evaluations, basis of cost, soils conditions and
construction of the facility must be a part of the
analysis ...

D3-~1
Sample



3.3 VE WORKSHOP

The VE workshop was an intensive 40-hour work session
which analyzed the project using the VE methodology. A
five-phase Job Plan was used during the workshop to
identify high initial, energy, and life cycle costs. The
workshop defined the functional requirements needed to
operate and maintain the facility properly. The portions
of the project with high initial or energy cost-to-worth
ratios were selected as potential areas for cost
reductions ...

The Job Plan included the following five distinct

phases:
® Information Phase
® Speculative/Creative Phase
® Evaluation/Analytical Phase
® Development/Recommendation Phase
® Report Phase

Information Phase

To assist the VE team to understand the background
and decisions that have influenced the development of the
design, the design engineer presented an oral overview of